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Sample Name: ~ Li-ion battery

£ i # 5 GKS50

Sample Model: GKS50
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FERh AL TR BB T Wik H1 ZAEA
Sample name Li-ion battery Test category After testing
D= = =] H
Sample model Accepted date
. 33 2
PR 3.8V 12.6Wh WRFF 46 H 3 2016-02-04
Sample specification Test start date
o6 BB (A R 5
FESHCRCT) 43 WAL A 2016-02-25
Sample quantity(pcs) Test end date
LA IREEHTREE R PR 5]
Consignor Dongguan Amperex Technology Limited
= o TR AR AR SE TS LIRS e ok P % 1 %
FeFGAATH I ,
. ] West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City, Guangdong
Consignor address ; -
Province, P. R. China
)38 w THEHTREIR B A PR A F]
Manufacturer Ningde Amperex Technology Limited
138 R Hk o E AR A T T I X R TR 1 5
Manufacturer address XinGangRoad,ZhangWanTown,J iaochengcity,NingDe,FujianProvinve,PRC
iﬂ!ﬂifcﬂﬁi%%%# IR 15°C -25°C; IRERREE: 45%~75%
Test SHvITonmEnt Ambient temperature: 15°C - 25°C; Ambient humidity: 45%~75%
condition
FERAIL R RIS 5
Appearance Black plastic film shell

PR T 10 2 i HE

Test method and criterion

BEEE «ETE s a3 5 s FI»
ST/SG/AC.10/11 Rev5, amend 2, 38.3
UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS

GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev5, amend 2, 38.3

R K Rahy phai SMERSERS. BRI, TS, SRAUEE

A5 , . : i ke ‘ S
Test items Altitude simulation, Thermal test, Vibration, Sh.ock, External short circuit, Crush,
Overcharge, Forced discharge
2R, ZREMTEBAE CRTERE BT KRR T
Wt LR ST/SG/AC.10/11 Rev5, amend 2, 38.3 FRHE I ER

Conclusion

The sample has passed the test items of UNITED NATIONS “Recommendations on
the TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev5, amend 2, 38.3

WA B < e z |
i B R 2016, 206, 3 ok 2.26 K EL 20 1.2
ETE PN .
Compiler \LG\V 1/17:(//’11 Tl 2. vb -
il A%%ﬁm4r,
Clredler bl 003+ /s SHRAS 22\
0 - ;4 DongguarxAmpe ex i
?T1€ /W 2ol é $) Te‘cb(}&og})«gjgg)d Tes‘t Ceintex
e %ﬁé%: TR P X ><i’v (signature) - / /
Approval Cai JingJing: Technical Director \\ g
ST LA il

Guo Jiali: Center Director

Form No.: QF-QSP-LAB-1026-09F
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3 p 8L B — Bﬁ ~—,‘:—'- = A\
J"TVE‘ ‘{)U'JHUD’I H zj‘lh‘ 1’T(ﬁ§ j\ﬁﬁ(ﬁm KT %Mﬁ\’,éﬁiﬁl z'ilﬁénlﬁ %ﬁ:
No. Name of test Standard requirement or the clause Test resul Test
number of standard Bl TRatl conclusion Remark
g e GIE CRTER IS iy s F
21 TR ! dgmay
1 4 R FRdET-E» R T1; UN Manual of Test and DLPR % 1 L /
Altitude simulation Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 1 Passed
Test |
IRATE RF R B iy des-h Rim
) i EETAS: FRHET-ME GR35 T2; UN Manual of Test and LI 2 GLid /
Thermal (T.‘rit[c;ia ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 2 Passed
e
o A CRTFER B Rm ~
3 Rz FRfEFAE» 1R5% T3; UN Manual of Test and LI 3 Kl /
Vibration Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 3 Passed
Test 3
. A [ <RI LB i de s iR5 A 5
4 {IP_"E FRUET-E» 1856 T4; UN Manual of Test and Ijl‘-‘lgﬁi% 4 {Eﬂ?} /
Shock Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 4 Passed
Test 4
AT SIS A LT ek s it R
5 Esttarial FRuET=E» R85 TS; UN Manual of Test and DLBRE S G /
o Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 5 Passed
Sh()l't-Cll‘CLll‘[ Test 5
A E «RFER LB iMAE R L
6 %ﬁE/ dT FRUETF-E» R3E T6; UN Manual of Test and ')TLKH‘%( 6 A‘:ﬁ% /
Crush/[mpact Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 6 Passed
Test 6
DA E «CRT-EIE S s ny de - e
2= == By
7 e FRUEFIE» 3038 T7: UN Manual of Test and WL 7 CEi /
Overcharge Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 7 Passed
Test 7
—_— ) A [ R Er Ly s i i el e !
8 R FadETE» 1855 T8; UN Manual of Test and LI 8 CRi i
Forced dischal‘ge Criteria ST/SG/AC.10/11/Rev.5, amend 2, 38.3 See Appendix 8 Passed
Test 8
M )
Test items
o S 2k
N N o, ws VAN
Sy LA % ' / Post /
o IS - ame
Subcontracted test condition AN ’ code
Subcontracted
Laboratory bk / IR /
Address Tel.

Form No.: QF-QSP-LAB-1026-06F
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75 1 WRE A | e
No. Name of test items Altitude simulation
PE 4 FE SR A MIX AT Before test WHRJE After test B R 2k ‘T“'J/{f( [ltiﬂl_ fjﬂ;?
S Sample : 5 - - Wasi Tas Residua 7L
Sample No. staws | WS | OFEOWE | WRE | FFRBE | 577 | OOV Teg
m; (g) U, (V) ;5 (g) U, (V) (%) result
8SSBI8CO7495A | Hiksgasir —
leye full 3.2721 4.359 . 3 9
NDGA V2T é]ﬁr;dy 3 3 53.2691 4.354 0.01% 99.89% O
8SSBI8CO7495A | TiksE4TEIL Y e
Ieye full 3. 361 53.166 4, 019 %
NDG61V003L Z],\{grglédy 3 3 3 ] 356 0.01% 99.89% O
8SSBI18CO7495A | Tiksgasil - %0 "
Ieye fully 53, 3 53.0973 4,355 019 .899
NDG61VO0AY gl'\];rgléd) 3 3 3 3 3 0.01% 99.89% O
8SSBI18CO7495A | Hikse4stil 1% Y
Ieye fully 53.2 361 53.2087 4.356 019 99.89%
NDG6IVO28S | charged ’ ’ ’ 0 Ptz il I
8SSBI18CO7495A | Hiksgaswil . 4361 i
leye fully 3. 3 53.1884 4.355 0.00% 99.86% O
NDGG6IVOILL | chorged 0 > > ’ ’ °
8SSBI18CO7495A | TiksE4IEilL
] Teye fully 53.0839 4.361 53.0808 4.356 0.01% 99.89% (@]
NDGO6IVOIFQ charged
SSSBI18CO7495A | TrikseaFl
Ieye fully 53.4381 4.362 53.4352 4.357 0.01% 99.89% O
NDG61 VO2KF charged
8SSBI18CO7495A | Tiksgasil
Ieye fully 53.2230 4.360 53.2191 4.355 0.01% 99.89% O
NDG61VOOKW charged
8SSBI18CO7495A | Hiksgail
leye fully 53.2141 4.359 53.2106 4.354 0.01% 99.89% O
NDG61V0236 charged
8SSBISCO7495A | Hikseasiil
leye fully 53.3807 4361 533711 4.356 0.01% 99.89% O
NDG61V002X charged
PR 2

e LG V-G DA R-BER; PRk O-Jeilb, JoHks, JofiMlk, Jomis, TRk

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.

Form No.: QF-QSP-LAB-1026-06F
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s ) PRI 4 B TR
No. Name of test items Thermal test
pragsy | PR WRH Beforetest | WA Aflertest | grggge | RAUE *”“Jj
) Sampie APET e = - Mas 1a g
SHIPETN: stas | BIBTTE | FROLE | LIBBRE | IR q(ijo')oss OCV | Test
my (g) U, (V) m;(g) U, (V) (%) result
8SSB18CO7495A | Mikseasil
B CAi 532691 4.354 53.2601 4274 0.02% 98.16% o)
8SSBI8CO7495A | Tiksea 7l
Teye fully 53.1601 3 53 2
N ey Tl a 4356 53.1576 4274 0.02% 98.12% 0
8SSBI8COT7495A | Hiksgazih
leye fully 53.0973 4.3 3. 273
NDG6IVOOAV | charged ? i atee 4.273 0.02% | 98.12% 0
8SSBI8CO7495A | HiksEaTIL
leye fully 53.2087 3 3 3 3
NDG61V0285 i ? 56 532013 4.273 0.01% 98.09% 0
8SSBI8COT7495A | HiksEaTIL ;
Ieye lully 3.1884 4.355 3. 2 g
A TSOTLL st 3 3 53.1794 4271 0.02% 98.07% 0
8SSBI18COT7495A | Tiksgaseil 0808
Ieye full 53.08 4.356 53. 2 9 3. 14
NDG61VOIFQ él-‘].“;étf : 3 3.0744 4.275 0.01% 98.14% @)
8SSBI8CO7495A | ksl 3
leye Tull 53.4352 4.357 53.42 9 3. 109
NDG6IVO2KF sharel o 3 3.4277 4.274 0.01% 98.10% 0
8SSB18COT7495A | Hiksgaiil T
Ieye full 53.2191 4.355 53.212 : 9 0
NDGE1VOOKW i‘[l:l'f_’ttl?dy 3 3 3.2121 4.275 0.01% 98.16% O
SSSBISCOT7495A | Triksea sl o
leye full 3. 4.354 53.2025 1,272 029 29
NDG61V0236 i 4 ? 3 3 4.27 0.02% | 98.12% 0
8SSBI8CO7495A | Hiksga7iil
e T 53.3771 4356 53.3695 4276 0.01% 98.16% 0
e
¥ LINR; V-HES DR RS PG O-J6illb, JoHES, Jofifid, Jomks, Jokk.

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.

Form No.: QF-QSP-LAB-1026-06F
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i ; WIRTA %S | R
No. Name of test items Vibration
B Femess | WATT Before test WHR G After test Rt | TRLE tin
e/ TR AN Residual i
Sample — i - - e | esidua it I
SampleNo. | SRS [ LR | FRAUE | LR | JFBARE | e | OCV | Tes
m; (g) U (V) m;(g) U, (V) (%0) result
8SSBI8CO7495A | Mikseaseil .
Ieye fully 53.2601 4.274 53.2739 4273 -0.03 )
NDG61V0213 d\];rgid'\ 3 3.273 4,273 0.03 99.98% O
8SSB18CO7495A | HWikseatil 531576
Teye fully 3.18 4.274 53.1693 4.273 -0.02¢9 9,989
NDGG]VOOSL :|1:|'f’lti‘d\ 2 I | OFD | 93 00 % 9)98/0 O
SSSBI18CO7495A | Frikseasil — 4o
Jeye full 53.0892 273 53.1025 4.2 -0.039 ¢ %
NDG6]VOOAV tl\‘nngtid\ ) i) b) 72 00_) 0 )9.98/0 O
SSSBI8CO7495A | Trikstazsil 551 45 s 5
leye fully 53, 3 2D 3.213 4.272 -0.029 9.989
NDG61V0285 éﬂ:rgléd'\ 3 3 3 3.213 7 0.02% 99.98% O
8SSBI8CO7495A | Hiksgazrh <3 170 o 5 111
leye fully 3 ) : 7 4,270 -0.02% 99.989
NDG6IVOILL cherged 7 7 e e 2
SSSBISCOT7495A | Wikseaitl
N Ieye fully 53.0744 4.275 53.0883 4274 -0.03% 99.98% O
NDGOIVOIFQ charged
SSSBISCOT7495A | Trikseasin
leye fully 53.4277 4.274 53.4393 4273 -0.02% 99.98% O
NDGG61VO2KF charged
SSSBI8COT7495A | Iriksgafil
Ieye fully 53.2121 4.275 53.2248 4.274 -0.02% 99.98% O
NDGOIVOOKW charged
8SSBISCO7495A | 1HksEasil
leye fully 53.2025 4.272 53.2141 4.271 -0.02% 99.98% O
NDG61V0236 charged
8SSBI8COT7495A | TTikse&sil
leye fully 53.3695 4.276 53.3838 4,275 -0.03% 99.98% O
NDG61V002X charged
PITEHE
Y LR V-HES DA R-IER; PG O-TRilb, JoHbs, Jofitik, JomisR, JoK.

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting. no disassembly, no rupture

& no fire.

Form No.: QF-QSP-LAB-1026-06F
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b \ WIADIR &7 | ik
No. Name of test items Shock
P | FERORE | MR Before test Wk Aftertest | s | TR wi”ff
le N Sample g = e - Mass loss Residual ghi i)
Sample No. et bRt | TR AR | bR | JT I R (%) ocv Test
my (g) Uy (V) m>(g) Uy (V) (%) result
8SSBI8CO7495A | Tisseaeil 39779 i3
leve full 213 4,273 53.2793 4.273 -0.019 %
NDGEIVOIHS fh:roiq) 3 3 3 3 73 0.01% 100.00% O
SSSBISCO7495A | mMiksgassil -
Ieye full 55 3 4273 53.1751 4,272 -0.01% 39
NDG61V003L charged. 7 ? 7 ? el S0 2
SSSBI18CO7495A | Hikstazsiil . T e
Ieyce fully 3.102 202 3 2 4.271 -0.019 989
NDGE1VOOAY Ciigl'\d) 3 3 0.01% 99.98% O
8SSBISCO7495A | 1Tiksgasil =5 550 457 Sk 1555 -
Jeye full 53.213 272 532 ; -0.01 100.00%
NDG6IV0285 | charged T ’ ’ ©1 9
8SSBI8CO7495A | Triksgasirl
Ieye fully 53.1917 4.270 53.1949 4.270 -0.01% 100.00% O
NDGO6IVOILL charged
SSSBISCO7495A | Triksga7eil )
. Teve fully 53.0883 4.274 53.0922 4,273 -0.01% 99.98% (@)
NDG6IVOIFQ charged
8SSBISCO7495A | 1iksgasil
Teye fully 53.4393 4,273 53.4438 4.272 -0.01% 99.98% O
NDG6IVO2KF charged
SSSBI8CO7495A | iikseduil
leye fully 53.2248 4.274 53.2291 4273 -0.01% 99.98% O
NDG6IVOOKW charged
SSSBISCO7495A | Trikseqzsin )
leye fully 53.2141 4.271 53.2183 4.271 -0.01% 100.00% O
NDG61V0236 charged
8SSBI8CO7495A | Trikseasin )
) leye fully 53.3838 4275 53.3874 4,275 -0.01% 100.00% O
NDG61V002X charged
L/J 1‘ :l: '(;
YE LIRS V-HESG D R-TEZY; Folgd; O-Joilbi, JoHs, Jofiefk, Jomed, Jekek.

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.

Form No.: QF-QSP-LAB-1026-00F
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[ 5 T0 44 NI S
No. Name of test items Fxterml short circuit
v A i 2 10 9 g
e EL A L N TR A e (N
_H'””éj"u v FRIRAS Max. External Tempelaturc WA LR ik
Sample No. Sample status ('C) Test result Remark
8SSBI8COT495A " A5
NDG61V02H3 leye fully charged ' O /
§SSB18CO7495A ke Rl 555
NDG61V003L leye fully charged w2 O /
8SSB18CO7495A e ‘61 0
NDG61VOOAV leye [ully charged o .
8SSBI18C0O7495A Ve 2ol = 0
NDG61V0285 leve fully charged ' 4
8SSBI8CO7495A TS 55 6 0 /
NDG61VOILL leye fully charged o
8SSBI18CO7495A 47y
TiRse AT 56.1 e
NDG61VOIFQ leye fully charged ’
8SSB18C0O7495A e - o
NDGG6IVO2KF Ieye fully charged '
8SSBI8CO7495A o e 2 751l S6.0 .
NDG6 1 VOOK W Ieye fully charged '
8SSB18CO7495A s o F 55 o /
NDG61V0236 Ieve fully charged o
SSSBI8CO7495A S
ERV s 556 O /
NDG61V002X lTeve fully charged
SRRt
YE: Dk R-TEZ; F-RJAG O-Tofftdk, JomR, Jok K.
Note: D-Disassembly, R-Rupture, F-Fire, O- No dlsassembly no rupture & no fire
Form No.:

- QF-QSP-LAB-1026-06F
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ot : WIRTA 48 |
No. Name of test items Crush
. ] T i 2T S5 e i i
FE FEMPIRAS p el R (R wE Y
i Max. External Temperature
Sample No. Sample status (C) Test result Remark
T RIS TQ 2 IVI‘M\' 5()%'?}:!& o]
0215CF850181 leye 50% capacity 21 O /
5 1SCFLI0537 T S0% it ’
0215CF820532 Ieye 50% capacity 21.2 O /
vk SO0/ BT e
0215CF870013 R B0A %R 21.7 0 /
leye S0% capacity
_ ik S0%% it
0215CF870032 Rl SEvieE L 21.6 0] /
leye 50% capacity
0215CF850390 HI SO%A 21.3 0 /
leye 50% capacity
VLT H

Ye: DR F-RRAKG O-TEMRE, TR

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.

Form No.: QF-QSP-LAB-1026-06F
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J747 . IR ] 4 SURL SN
No Name of test items Overcharge

Bl 475

Sample No.

RS

Sample status

MR &5 L
Test result

it

Remark

8SSBI8CO7495A

T
KRV ST

NDG61V02J0 leve fully charged O /

8SSBI8CO7495A VksE A TR o /
NDG61V02GP leye fully charged

8SSBI18CO7495A Viksa el o /
NDG61VO07F Ieyc fully charged

8SSBI18CO7495A Fivkss el 5 /
NDG61V0085 Ieye fully charged

8SSBI8CO7495A P 5 /
NDG61V0234 S0cyc fully charged /

8SSB18CO7495A 50 AR L . /
NDG61V0238 S0cye lully charged
NDG6IVO2KA S0cye fully charged

8SSBI8CO7495A P— 5 /
NDG6IV02KV 50cye fully charged

R

Yo DR Felgd O-TofiMe, Jokke.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.

Form No.: QF-QSP-LAB-1026-06F
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Pa 10711

(o)
@

5
No.

8

AT H 4 75

Name of test items

iR ] ke HL

Forced discharge

FE %5

Sample No.

RS

Sample status

AR R

Test result

I

Remark

RV S Tete) ¢l

% 85042
0215CF850427 Teye fully discharged O /
0215CF870084 R 2L 0 /
leye fully discharged
0215CF850598 IR i) 0 /
leye fully discharged
0215CF870054 He SR 0 /
lcye fully discharged
0215CF§70045 T i 0 /
leye fully discharged
0215CF850144 il 2o 0 /
leye fully discharged
0215CF870017 sl 0 /
Ieve Tully discharged
0215CF870019 R 0 /
leye Tully discharged
0215CF820242 By 0 /
N leye fully discharged
0215CF870053 R 0 /
leve fully discharged
0215CF8s50781 | >0 KsE&MIL 0 /
S0yc fully discharged
0215CF850404 | 0 il 0 /
S0ye Tully discharged
0215CF830534 elv el 0 /
S0ye fully discharged
(215CP830075 | > Domditd 0 /
S0ye fully discharged
02U5CF830294 | 0 Domebl o) /
50yc fully discharged
207, S0 kgEaOL
0215CF830485 50yc fully discharged O /
o S0 RsE AL
0215CF850218 SOve fully discharged O /
o 4 SO W SE AL
0215CF850367 S0ve fully discharged O t
. o 50 Yesg Aol
0215CF850193 30_\( fully discharged 0 /
0215CF850304 =0 ik Sl 0 /

50ve fully discharged

E: D-fiRlk;

F-fi s O-JofiHk,

b

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.

Form No.: QF-QSP-LAB-1026-06F
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AR o [

Test sample image

woiy

1 01 Bupusoguo
HO NI v I‘fl “

Zi0sioe (B (e oose/sors

"
LEZOALSOONYSER 200818588

K 1: 1k
Figure 1: positive

B 2: RIE

Figure 2: negative

HiEASR 3305 mAh
3305/3500mAh(min/typ)
12.6/13.3Wh(min/typ)
11CP5/60/70

GK50

3.8V LITHIUM ION POLYMER BATTERY

Bl 3: #miR
Figure 3: Logo

Form No.: QF-QSP-LAB-1026-09F
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Statement

Lo KR A5 JE A S8 35 B TCAL o

The test report is invalid if not affixed the official seal of the laboratory to it.

o

RSO i 5 % A TG R
The test report is invalid if it is blotted out.

 IEREEATAR AT, DO P A R

(8]

The conclusion of the consignation test is only valid for the provided sample.
4. KGR ARIG AWV, AT ERN A o
This report cannot be partial copied, without the written permission of Amperex

Technology Limited Test Center.

FREEHREIRB A KR T O

Dong guan Amperex Technology Limited Test Center

il b AR ARSETA LI WA Tk Va1 5

Addr: West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Guangdong Province, P. R. China

T Tel. : +86-0769-88989149/88989550

L Fax.: +86-0769-88989483

Wl Website : www.atlbattery.com




Manufacturer:

Ningde Amperex Technology Limited

Addr.: No. 1 XinGang Road, Zhangwan Town, JiaoCheng City, Ningde, Fujian Province, P.R. China
Tel.: +86-593-2583888

Fax.: +86-593-2583999

Website: www.atlbattery.com

Email: Marketing@ATLBattery.com



Test Laboratory:

Dongguan Amperex Technology Limited Central Lab

Addr.: West Industrial Road 1#, Songshan Lake Industry Park,
Dongguan City, Guangdong Province, P. R. China

Tel.: +86-0769-88989149

Fax.: +86-0769-88989483

Website: www.atlbattery.com

Email: Marketing@ATLBattery.com



